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Laboratory Introduction

SIEMIC, headquartered in the heart of Silicon Valley, with superior facilities in US and Asia, is one of the leading
independent testing and certification facilities providing customers with one-stop shop services for Compliance Testing
and Global Certifications.

In addition to testing and certification, SIEMIC provides initial design reviews and compliance management through out a
project. Our extensive experience with China, Asia Pacific, North America, European, and international compliance
requirements, assures the fastest, most cost effective way to attain regulatory compliance for the global markets.

Accreditations for Conformity Assessment

Country/Region Accreditation Body Scope
USA FCC, A2LA EMC , RF/Wireless , Telecom
Canada IC, A2LA, NIST EMC, RF/Wireless , Telecom
Taiwan BSMI, NCC, NIST EMC, RF, Telecom , Safety
Hong Kong OFTA, NIST RF/Wireless ,Telecom
Australia NATA, NIST EMC, RF, Telecom , Safety
Korea KCC/RRA, NIST EMI, EMS, RF , Telecom, Safety
Japan VCCI, JATE, TELEC, RFT EMI, RF/Wireless, Telecom
Mexico NOM, COFETEL, Caniety Safety, EMC , RF/Wireless, Telecom
Europe A2LA, NIST EMC, RF, Telecom , Safety

Accreditations for Product Certifications

Country Accreditation Body Scope
USA FCC TCB, NIST EMC, RF, Telecom
Canada ICFCB, NIST EMC , RF, Telecom
Singapore iDA, NIST EMC , RF, Telecom
EU NB EMC & R&TTE Directive
Japan MIC (RCB 208) RF , Telecom
HongKong OFTA (US002) RF , Telecom
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The purpose of this PCII test programme was to demonstrate compliance of the Aerohive Networks, Inc.,
Wireless Access Points , and Model: HiveAP 350 against the current Stipulated Standards. The Wireless
Access Points have demonstrated compliance with the FCC 15.247:2011 & IC RSS210 Issue 8: 2010.

EUT Information
EUT . Wireless Access Point
Description
Model No . HiveAP 350
Serial No . N/A
Input Power  : 12Vdc ( Adapter); 48Vdc(POE)
g”tp'f:.%t‘."er © o 472mW
assttication . tiva4, Point-to Point / Point to Multi Point Operations
Per Stipulated

Test Standard
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Purpose

Compliance testing of Wireless Access Points with stipulated

standard

Applicant / Client

Aerohive Networks, Inc.

Aerohive Networks, Inc.

Manufacturer 330 Gibraltar Drive,
Sunnyvale, CA 94089

Laboratory performing the SIEMIC Laboratories
tests 2206 Ringwood Ave, San Jose
CA,95131

Test report reference number

SL12011603-AER-002_FCC

Date EUT received

March 20, 2012

Standard applied

FCC 15.247:2011 & RSS 210 Issue 8: 2010

Dates of test (from - to)

March 21- March 23, 2012

No of Units: 1
Equipment Category: DTS
Trade Name: Aerohive Networks, Inc.
Model : HiveAP 350
RF Operating Frequency (ies) 5745~5825MHz
Modulation : OFDM
FCCID: WBV-HIVEAP350
ICID: 7774A-HIVEAP350
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The product was tested in accordance with the following specifications. All Testing has been performed according to below
product classification:

Fixed, Point-to-Point Operations

Test Results Summary

Test Standard Description Pass / Fail

CFR 47 Part 15.247: 2011 RSS 210 Issue 8: 2010
15.203 Antenna Requirement Pass
15.205 RSS210(A8.5) Restricted Band of Operation Pass
15.207(a) RSSGen(7.2.2) Conducted Emissions Voltage Original Grant
15.247(a)(1) RSS210(A8.1) Channel Separation N/A
15.247(a)(1) RSS210(A8.1) Occupied Bandwidth Original Grant
15.247(a)(2) RSS210 (A8.2) Bandwidth Original Grant
15.247(a)(1) RSS210(A8.1) Number of Hopping Channels N/A
15.247(a)(1) RSS210(A8.1) Time of Occupancy N/A
15.247(b) RSS210(A8.4) Output Power Original Grant
15.247(c) RSS210(A8.4) Antenna Gain > 6 dBi NA
15.247(d) RSS210(A8.5) Conducted Spurious Emissions Original Grant
15.209; 15.247(d) RSS210(A8.5) Radiated Spurious Emissions Pass
15.247(e) RSS210(A8.3) Power Spectral Density Original Grant
15.247(f) RSS210(A8.3) Hybrid System Requirement N/A
15.247(g) RSS210(A8.1) Hopping Capability N/A
15.247(h) RSS210(A8.1) Hopping Coordination Requirement N/A
15.247(i) RSSGen(5.5) RF Exposure requirement NA

RSSGen(4.8) Receiver Spurious Emissions N/A

ANSI C63.4: 2009/ RSS-Gen Issue 3: 2010

PS: All measurement uncertainties are not taken into consideration for all presented test result.
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5.1 Antenna Requirement

Requirement(s): 47 CFR §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

Antenna requirement must meet at least one of the following:
a) Antenna must be permanently attached to the device.
b) Antenna must use a unique type of connector to attach to the device.

Device must be professionally installed. Installer shall be responsible for ensuring that the correct antenna
is employed with the device.

c)

EUT is only for professionally installed. Installer shall be responsible for ensuring that the correct antenna is employed with the
device.

Antenna model: MA-WE2458 -3H, Antenna Gain :5dBi
Note: Due to antenna is sector antenna, the directional antenna gain is 5dBi
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5.2 Radiated Spurious Emissions > 1GHz & Band Edge

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct
CISPR detectors, are reported. All other emissions were relatively insignificant.

2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.

3. Radiated Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 1GHz — 40GH is +6.0dB (for EUTs < 0.5m X 0.5m X 0.5m).

4, Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : March 21-23, 2012
Tested By :Choon Sian Ooi

Standard Requirement: 47 CFR §15.247(d)

Procedures: Equipment was setup in a semi-anechoic chamber. For measurements above 1 GHz an average measurement
was taken with a 10Hz video bandwidth. The EUT was tested at low, mid and high with the highest output power. An emission was
scan up to 10t harmonic of the operating frequency.

Sample Calculation:

EUT Field Strength = Raw Amplitude (dBuV/m) — Amplifier Gain (dB) + Antenna Factor (dB) + Cable Loss (dB) + Filter Attenuation
(dB, if used)

Test Result: Pass
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802.11a @5.745GHz
Frequency Reading Direction | Height | Polar | Antennaloss | Cableloss | Amplifier | Corrected Reading 15.247/15.209
GHz (dBuV/m) Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) | Margin | Comments
5.725 45.68 151.00 1.10 v 34.30 4.56 0.00 84.54 93.46 -8.92 Peak
5.725 43.63 127.00 1.70 h 34.30 4.56 0.00 8249 94.90 -12.41 Peak
5.725 2563 151.00 1.10 v 34.30 4.56 0.00 64.49 80.82 -16.33 Ave
5.725 2462 127.00 1.70 h 34.30 4.56 0.00 63.48 81.60 -18.12 Ave
11.490 47.94 175.00 1.80 v 42.20 717 32.70 64.61 74.00 9.39 Peak
11.490 46.85 136.00 1.60 h 42.20 717 32.70 63.52 74.00 -10.48 Peak
11.490 31.85 175.00 1.80 v 42.20 717 32.70 48.52 54.00 -5.48 Ave
11.490 3062 136.00 1.60 42.20 717 32.70 47.29 54.00 6.71 Ave
802.11a @5.785GHz
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cableloss | Amplifier | Corrected Reading | 15.247/15.209
GHz (dBuV/m) Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.570 48.85 153.00 1.50 v 43.20 7.42 3251 66.96 74.00 -7.05 Peak
11.570 47.25 157.00 1.40 h 43.20 7.42 3251 65.36 74.00 -8.65 Peak
11.570 31.95 153.00 1.50 v 43.20 7.42 3251 50.06 54.00 -3.95 Ave
11.570 30.24 157.00 1.40 h 43.20 7.42 3251 48.35 54.00 -5.66 Ave
802.11a @5.825GHz
Cable
Frequency | Reading Direction Height | Polar | Antenna Loss loss Amplifier | Corrected Reading | 15.247/15.209
GHz (dBuV/m) Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
5.850 44.74 146.00 1.20 v 34.30 4.56 0.00 83.60 96.17 -12.57 Peak
5.850 4247 135.00 1.70 h 34.30 4.56 0.00 81.33 97.27 -15.94 Peak
5.850 2415 146.00 1.20 v 34.30 4.56 0.00 63.01 79.01 -16.00 Ave
5.850 23.81 135.00 1.70 h 34.30 4.56 0.00 62.67 80.31 -17.64 Ave
11.650 46.14 135.00 1.10 v 43.20 742 32,51 64.25 74.00 9.76 Peak
11.650 45.25 127.00 1.70 h 43.20 742 32,51 63.36 74.00 -10.65 Peak
11.650 30.36 135.00 1.10 v 43.20 742 32,51 48.47 54.00 -5.54 Ave
11.650 30.14 127.00 1.70 43.20 742 32.51 48.25 54.00 -5.76 Ave
802.11n @5.745GHz
Frequency | Reading Direction | Height | Polar | Antennaloss | Cableloss | Amplifier | Corrected Reading 15.247/15.209
GHz (dBuV/m) Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) | Margin | Comments
5.725 44.73 129.00 1.70 v 34.30 4.56 0.00 83.59 93.46 -9.87 Peak
5.725 43.14 152.00 1.40 h 34.30 4.56 0.00 82.00 94.90 -12.90 Peak
5.725 24.39 129.00 1.70 v 34.30 4.56 0.00 63.25 80.82 -17.57 Ave
5.725 23.58 152.00 1.40 h 34.30 4.56 0.00 62.44 81.60 -19.16 Ave
11.490 46.93 138.00 1.30 v 42.20 717 32.70 63.60 74.00 -10.40 Peak
11.490 45.38 136.00 1.50 h 42.20 717 32.70 62.05 74.00 -11.95 Peak
11.490 3063 138.00 1.30 v 42.20 717 32.70 47.30 54.00 6.70 Ave
11.490 29.36 136.00 1.50 h 42.20 717 32.70 46.03 54.00 -7.97 Ave
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802.11n @5.785GHz
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cableloss | Amplifier | Corrected Reading | 15.247/15.209
GHz (dBuV/m) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.570 47.56 163.00 1.60 v 43.20 7.42 3251 65.67 74.00 -8.34 Peak
11.570 48.26 146.00 1.30 h 43.20 7.42 3251 66.37 74.00 -7.64 Peak
11.570 30.25 163.00 1.60 v 43.20 7.42 3251 48.36 54.00 -5.65 Ave
11.570 3147 146.00 1.30 h 43.20 7.42 3251 49.58 54.00 -4.43 Ave
802.11n @5.825GHz
Frequency | Reading Direction | Height | Polar | Antennaloss | Cableloss | Amplifier | Corrected Reading 15.247/15.209
GHz (dBuV/m) Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) | Margin | Comments
5.850 43.25 175.00 1.40 v 34.30 4.56 0.00 82.11 96.17 -14.06 Peak
5.850 41.58 137.00 1.30 h 34.30 4.56 0.00 80.44 97.27 -16.83 Peak
5.850 23.15 175.00 1.40 v 34.30 4.56 0.00 62.01 79.01 -17.00 Ave
5.850 23.46 137.00 1.30 h 34.30 4.56 0.00 62.32 80.31 -17.99 Ave
11.650 45.64 137.00 1.50 v 43.20 7.42 3251 63.75 74.00 -10.26 Peak
11.650 43.25 129.00 1.40 h 43.20 742 32,51 61.36 74.00 -12.65 Peak
11.650 29.46 137.00 1.50 v 43.20 7.42 3251 47.57 54.00 -6.44 Ave
11.650 28.64 129.00 1.40 h 43.20 742 32,51 46.75 54.00 -7.26 Ave
802.11n40 @5.755GHz
Frequency | Reading Direction | Height | Polar | Antennaloss | Cableloss | Amplifier | Corrected Reading 15.247/15.209
GHz (dBuV/m) Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) | Margin | Comments
5.725 44.73 135.00 1.40 v 34.30 4.56 0.00 83.59 93.46 9.87 Peak
5.725 4359 125.00 1.10 h 34.30 456 0.00 82.45 94.90 -12.45 Peak
5.725 23.24 135.00 1.40 v 34.30 456 0.00 62.10 80.82 -18.72 Ave
5.725 22.95 125.00 1.10 h 34.30 4.56 0.00 61.81 81.60 -19.79 Ave
11510 4547 146.00 1.20 v 43.20 742 3251 63.58 74.00 -10.43 Peak
11.510 4348 153.00 1.40 h 43.20 742 32,51 61.59 74.00 -12.42 Peak
11510 31.30 146.00 1.20 v 43.20 742 3251 49.41 54.00 -4.59 Ave
11510 3047 153.00 1.40 h 43.20 742 3251 48.58 54.00 -5.42 Ave
802.11n440 @5.795GHz
Frequency Reading Direction | Height | Polar | Antennaloss | Cableloss | Amplifier | Corrected Reading 15.247/15.209
GHz (dBuV/m) Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin | Comments
5.850 4146 125.00 1.40 v 34.30 4.56 0.00 80.32 96.17 -15.85 Peak
5.850 4275 146.00 1.70 h 34.30 456 0.00 81.61 97.27 -15.66 Peak
5.850 2453 125.00 1.40 v 34.30 4.56 0.00 63.39 79.01 -15.62 Ave
5.850 23.14 146.00 1.70 h 34.30 4.56 0.00 62.00 80.31 -18.31 Ave
11.590 4474 137.00 1.50 v 43.20 742 32,51 62.85 74.00 -11.16 Peak
11.590 4257 128.00 1.80 h 43.20 742 32,51 60.68 74.00 -13.33 Peak
11.590 30.52 137.00 1.50 v 43.20 742 32,51 48.63 54.00 -5.38 Ave
11.590 2949 128.00 1.80 h 4320 742 32,51 47.60 54.00 6.41 Ave
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| Annex A.i. TEST INSTRUMENTATION & GENERAL PROCEDURES

Instrument Model Calibration Due
AC Conducted Emissions
R&S EMI Test Receiver ESIB40 05/19/2012
R&S LISN ESH2-75 05/18/2012
CHASE LISN MN2050B 05/18/2012
Radiated Emissions
Spectrum Analyzer 8564E 05/19/2012
EMI Receiver ESIB 40 05/18/2012
R&S LISN ESH2-75 05/18/2012
CHASE LISN MN2050B 05/19/2012
Antenna(1 ~18GHz) 3115 6/2/2012
Antenna (30MHz~2GHz) JB1 6/1/2012
Chamber 3m 10/13/2012
Pre-Amplifier(1 ~ 26GHz) 8449 5/17/2012
Horn Antenna (18~40GHz) AH-840 7/23/2013
Microwave Pre-Amp (18~40GHz) PA-840 Every 2000 Hours
Signal Analyzer FSIQ7 5/5/2012
Sekonic Hygro Hermograph ST-50 05/18/2012

Note: Functional Verification
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| Annex A.ii. = CONDUCTED EMISSIONS TEST DESCRIPTION

Test Set-up

1.

The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m x 1m x
0.8m high, non-metallic table, as shown in Annex B.

2. The power supply for the EUT was fed through a 50Q/50ptH EUT LISN, connected to filtered mains.

3. The RF OUT of the EUT LISN was connected to the EMI test receiver via a low-loss coaxial cable.

4, All other supporting equipments were powered separately from another main supply.

Test Method

1. The EUT was switched on and allowed to warm up to its normal operating condition.

2. A scan was made on the NEUTRAL line (for AC mains) or Earth line (for DC power) over the required frequency range using
an EMI test receiver.

3. High peaks, relative to the limit line, were then selected.

4, The EMI test receiver was then tuned to the selected frequencies and the necessary measurements made with a receiver
bandwidth setting of 10 KHz. For FCC tests, only Quasi-peak measurements were made; while for CISPR/EN tests, both
Quasi-peak and Average measurements were made.

5. Steps 2 to 4 were then repeated for the LIVE line (for AC mains) or DC line (for DC power).

Description of Conducted Emission Program

This EMC Measurement software run LabView automation software and offers a common user interface for electromagnetic
interference (EMI) measurements. This software is a modern and powerful tool for controlling and monitoring EMI test receivers and
EMC test systems. It guarantees reliable collection, evaluation, and documentation of measurement results. Basically, this program
will run a pre-scan measurement before it proceeds with the final measurement. The pre-scan routine will run the common scan
range from 15 kHz to 30 MHz; the program will first start a peak and average scan on selectable measurement time and step size.
After the program complete the pre-scan, this program will perform the Quasi Peak and Average measurement, based on the pre-
scan peak data reduction result.

Sample Calculation Example

At 20 MHz limit = 250 uV = 47.96 dBuV
Transducer factor of LISN, pulse limiter & cable loss at 20 MHz = 11.20 dB

Q-P reading obtained directly from EMI Receiver = 40.00 dBuV

Therefore, Q-P margin = 47.96 —40.00 = 7.96 i.e. 7.96 dB below limit

(Calibrated for system losses)
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| Annex A.iii  RADIATED EMISSIONS TEST DESCRIPTION

EUT Characterisation

EUT characterisation, over the frequency range from 30MHz to 10t Harmonic , was done in order to minimise radiated emissions testing
time while still maintaining high confidence in the test results.

The EUT was placed in the chamber, at a height of about 0.8m on a turntable. Its radiated emissions frequency profile was observed,
using a spectrum analyzer /receiver with the appropriate broadband antenna placed 3m away from the EUT. Radiated emissions from
the EUT were maximised by rotating the turntable manually, changing the antenna polarisation and manipulating the EUT cables while
observing the frequency profile on the spectrum analyzer / receiver. Frequency points at which maximum emissions occurred, clock
frequencies and operating frequencies were then noted for the formal radiated emissions test at the Open Area Test Site (OATS).

Test Set-up
1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m X 1.0m
X 0.8m high, non-metallic table.
2. The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on
the turntable.
3. The relevant broadband antenna was set at the required test distance away from the EUT and supporting equipment
boundary.
Ant. Tower 1-4m
Variable
3m
EUT& e > /
Support Units
PP \ —CJP—E 5
IJ:LI L Turn Table

e t -

Ground Plane

Test Receiver
\ |
[ |
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Test Method

The following procedure was performed to determine the maximum emission axis of EUT:

1. With the receiving antenna is H polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

2. With the receiving antenna is V polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

3. Compare the results derived from above two steps. So, the axis of maximum emission from EUT was determined and the
configuration was used to perform the final measurement.

Final Radiated Emission Measurement
1. Setup the configuration according to figure 1. Turn on EUT and make sure that it is in normal function.

2. For emission frequencies measured below 1 GHz, a pre-scan is performed in a shielded chamber to determine the accurate
frequencies of higher emissions will be checked on a open test site. As the same purpose, for emission frequencies measured above
1 GHz, a pre-scan also be performed with a 1 meter measuring distance before final test.

3. For emission frequencies measured below and above 1 GHz, set the spectrum analyzer on a 100 kHz and 1 MHz resolution
bandwidth respectively for each frequency measured in step 2.

4. The search antenna is to be raised and lowered over a range from 1 to 4 meters in horizontally polarized orientation. Position the
highness when the highest value is indicated on spectrum analyzer, then change the orientation of EUT on test table over a range

from 0 - to 360 - with a speed as slow as possible, and keep the azimuth that highest emission is indicated on the spectrum
analyzer. Vary the antenna position again and record the highest value as a final reading.

5. Repeat step 4 until all frequencies need to be measured were complete.

6. Repeat step 5 with search antenna in vertical polarized orientations.

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band (MHz) Function Resolution bandwidth Video Bandwidth
30 to 1000 Peak 100 kHz 100 kHz
Peak 1 MHz 1 MHz
Above 1000 Average 1 MHz 10 Hz

Description of Radiated Emission Program

This EMC Measurement software run LabView automation software and offers a common user interface for electromagnetic
interference (EMI) measurements. This software is a modern and powerful tool for controlling and monitoring EMI test receivers and
EMC test systems. It guarantees reliable collection, evaluation, and documentation of measurement results. Basically, this program
will run a pre-scan measurement before it proceeds with the final measurement. The pre-scan routine will run the scan on four
different antenna heights, 2 antenna polarity, and 360 degrees table rotation. For example, the program was set to run 30 MHz to 1
GHz scan; the program will first start from a meter antenna height and divide the 30 MHz to 1 GHz into 10 separate parts of
maximum hold sweeps. Each parts of maximum hold sweep, the program will collect the data from 0 degree to 360 degrees table
rotation. After the program complete the 1m scan, the antenna continues to rise to 2m and continue the scan. The step will repeated
for all specified antenna height and polarity. This program will perform the Quasi Peak measurement after the signal maximization
process and pre-scan routine. The final measurement will be base on the pre-scan data reduction result.
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Sample Calculation Example

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the Amplifier Gain (if any) from the
measured reading. For the limit is employed average value, therefore the peak value can be transferred to average value by
subtracting the duty factor. The basic equation with a sample calculation is as follows:

Peak = Reading + Corrected Factor
where
Corr. Factor = Antenna Factor + Cable Factor - Amplifier Gain (if any)
And the average value is

Average = Peak Value + Duty Factor or

Set RBW = 1MHz, VBW = 10Hz.
Note :
If the measured frequencies are fall in the restricted frequency band, the limit employed must be quasi peak value when frequencies
are below or equal to 1 GHz. And the measuring instrument is set to quasi peak detector function.
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Please see the attachment

EUT TEST CONDITIONS

| Annex C.i.  SUPPORTING EQUIPMENT DESCRIPTION

The following is a description of supporting equipment and details of cables used with the EUT.

Equipment Description : Cable Description
(Including Brand Name) TR i LIS (List Length, Type & Purpose)

Dell / Laptop
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Block Configuration Diagram for Radiated Emission

LISN 2, 120V@

60Hz, Power LISN 1,
Inout 120V@60Hz,

Power Input

PC T
EUT
Laptop
A
<4+—Wooden table, 80cm above
ground plane
3 Meter
v

Receiving Antenna
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Block Configuration Diagram for Conducted Emission

N/A
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| Annex C.ii. EUT OPERATING CONDITIONS

The following is the description of how the EUT is exercised during testing.

Test Description Of Operation

Emissions Testing The EUT was controlled by itself Using manufacturer’s program.

Others Testin
g TX mode is normal mode with full power.
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Anmex L-HEN 610033 Annax 1=30KN 6144
Anney LK G10MR-5); Annex [<30KN &100-4-6];
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Anmex HEM 66012 Anney KN 2 Anngx HKN 24k
Annex G KM 41k Annex TN 31}
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£l -
(AILA Certilicale No. 274201 ) Revised 0201 8/2012 fede Page | of 8
5301 Bucheypseown Pile, Suiee 350 | Frederick, Marpland 21 7048371 Phosre: 301 &44 3248 | Fas JGF 6632 1974 wwrw DA org




SIEMIC, INC.

L Titled
o Model : HiveAP 350

To FCC 15.247:2011,RSS-210 Issue 8:2010

C2PC RF Test Report Wireless Access Points

Serial# SL12011603-AER-002_FCC
Issue Date  April 3, 2012
Page 27 of 52

www.siemic.com

LI S FCC < Emissions

SAEJNNIE0E SAE TTHEE02; SAE T 1341 SAE 111134

SAE N304 FOC Method 47 CFR Pard 18, FUC Report and Order ET
Pogket 98- 53 (FOC O0248); FOC Methnd 47 CFE Pans] 5, including
Subpart G, using FOC Cerder (4425

ANSLCAI, 4 NG, ANSECGR 10729 ANSEURS AN

AMNS] O3 A X3 ) with FUC Method 47 CFR Part 11

AMS]CAI M0 with 1900 Methad 27 CFR Pan 15, Subpart E;
AMS]CA3 4 ) with PUC Methaod 47 CFR Part 15, Subpart C5

AMS] A I3 and DA 02-2138;

AMS] CAA 4 20003 1 with FUC Method 47 CER Pan 13, :";'m[-lparl H

Conaida — Emissions

Vielnam — Emisgion &
lisimimiy

ICES-001; ICES-062; ICES-003 Tssue 4; ICES-003 Tssue 4 (2K,
ICES-DHM Dssue |

TOM AR-103: 3003 TCW o8- 1ha2001: TCWN T80 20002;
FEWS TIEG M09 (CISPR X22006)

Awsiralin S Mew Zealand
Emissions aml Immunity

ASES 1044, ARMNES 425105 ASMES 42512 ASNES CISPHR 220
AR BRE ARTGES 2T 5 ARMTS GHNID-3-3; ASNES CISPR 11
ASMAS CISPR 24; ASNSS GHER]L G5 ASTNAS GHNDG4;

ASRMNZS CISPR 14.1; ASMNZS 61K.3.2

Japan — Emissions

JEITA IT-36H : SCCT-Y-3:2010.4 (up o 6 GHz)

L hina — Erissions

CiHA250; (iR TR25.

[wivwann — Emissions

CNE 13438 fup to 6 GHz) CHE [ 3TE3-10 CMS FIR03; OIS 12439

Singapore — Emissdons &
Imisnniny

A TS EMC; CISPR 23 [EC 50000-4-2; [EC 6 1000-1-3;
[EC alfii-4-4: IEC a1000-4-5; [EC & 1000-1-6

FLC = Dnficensed Rodio
Al o Ad

Al 47 CFR Parts 11 (Emergency Alert System (EAS]L 15 (Badio
Frequency evices)and |8 {Insdustrial, Sciendific, and Medical Exquipment )
T CRS TP 198G AMNSE O3S 203 |5 AMNS] O34 200%);

AMSL U, W 200

A AT CFR Pur 15 (Radio Frequency Devices)s ANSE O63 402K}
AMSTCAR M 09T ANSDOAT K 2000,

A AT CFR Past 15 (Radio Fregueency Devices); AMSL Ca3,17:2006;
AMNSI l'h."l.Hh:E["]":":I: IEEE Std 15282003 + Adl: Sid IEEE 1528A:2(105

Ads 4T CFR Pasn 15 (Radio Frequeency Devicesy ANSD O, 100 36097;
IEEE Std 1528: 2003 + Adl: 56l IEEE 1528420065

| FCC - Licensed Radin
| BRI o B4

B1: 47 CFR Paris 2 {Frequency Allocations ond Badio Tresty Maiters:
Gieneral Rules and Regulngions), 22 (Public Mobile Services), 24 { Personal
Commumnicsions Servicesy, 25 (Saelie Communicntions ), wnd 27
(Miscelloneous Wireless Communeentions Services);

AMELTIA-G3-C (Z00E), Land Mobile FM or PM Communications
Equipment Measurement ond Performance Standard;
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CFCC -~ Licensed Radio
toomimuedi B o B4

B2; 47 CFR Parts 2 {Frequency Allocations and Radio Tresty Maisers;
General Rules and Regulations), 22 (Public Mobile Services], T4
{Experimental Radie Auxilinry, Specinl Broadeast pnd Cther Frogrm
Distributionn] Servicesh, 20 (Private Lond Mobile Rodio Services), 45

i Personn] Radio .‘i.-cn'inc's:l.. mmel 97 L Ammienr Radie Services), ANSETLA-
A03=C 2004, Land Maohile FM or BM Commuonications Egquipment
Stepsurement wnd Performuonce Standard

A3: 47 CFR Pars 2 (Freguency Alkocations and Radio Treaty Mutters;
Cieneral Rules and Regulations); B Stations in the Mantime Services) |,
R7 { Aviation Servicesk ANSITIA=BEEC (M), Land Mobike M or PM
Communications Equipment Measurement and Perlormance Siancdasd

F: 47 CFR Paris 2 {Frequency Allocations and Radio Trewty Maiters:
Cieneral Rules and Regulations): 27 {Broacdbasd Radio Secvices (BRS ) and
Edweational Broadband Services IEBS), 74 {Expertmental B Auxiliony,
Special Brondeast amd thber Progeam Disieibeaonsl Services), amd 100

{ Fixed Microwaye Services)s AMNSETIA=B03-C {2004), Land Mohale P or
Phd Communications Equipment Measurement and Perlirmance Siandasd

Conaida — Radio

R55 102; R55 F11: RSS 102 K55 117 RSS 118; RSS 11% BE55-12%
R55 125 R85 127; RSG5 128; RE5 129 RSS 131; RSS5 1325 RE5 133,
RS55 134 RSS F35; RES 1360 RES 137, RES 138; RES 134 RES 141,
RE5 14L; R55 1T RES 1815 RES 182, RSS 1HE; RES 1915 RS 192
RE5 193; RS 194 RES 195; RES 196; RES 197 B55 1WE; RRS 199;
R55 210, R3S 220; RES 213; RE5 115 R5S 243; RS5 2187, R55 310;
K55 dien

CE - Radio

EMN 30T 302; EN 301 511 EN 300 5336; EN 301 681; EN 301 721;

EM 300 751; EN 301 733; EN 301 783-2; EN 301 TG, EN 300 797;

M B0F B40-2; EM 300 B43-10 EN 300 8434 EN 300 B43-3;

EMN S0T 8095 EN M) 90801, EN 301 WE-02; EN 30| $H08-03;

R R0 SE-04; EM 300 G0H-05: EN 0 908-D6; EM 301 WIE-07;

M 0T GOR-0F; EN 300 Q0H-05; EN 0] 908-F EN 200 S08-11:

EM 301 %29-2; EN 301 997-2 EN 302 018-2: EN 302 (54-2:

EMN 302 f6--2; EN 302 966-2; EN 302 077-2; EM 302 186; EN 302 193-1;
EN 302 217-3; EN 302 245-2; EN 302 288-2; EN 302 291-2; EN 302 294;
EN 30T 207 EM 302 326-2; EM 302 326-5; EN 302 340; EN 302 371-X
EN 302 426: EN 302 454-2; EN 302 502: EM 302 510-2;

EMN B0 217-0-20 EN 300 234- 12 EN 300279 EN M 3390 EN 300 183;
EN 301 28392 EN 301 B43- EW 302.017-2: EN 32 208-2;

EN 302 217-2-2 ETS 300 320: ETS 300 445; ETS 300 446: ETS 300 63
ETS 300 83a; T8 EM 300 328: ETSEEN 300 D86-2; EN 30221 7-1;

EN 30220 7-2-13 EN 302217-4-1; BN 302288-0; EN 30208-11

EN 302326-1; EW 300929-1: EN 300997-1: EN 3J0224-2: EN 301 §3%-1:
EN 300R43-F; EN 300843-2; EM J00843-3: EN J01843-4: EN J01843-5;
EN 30200 7-1; EW J0X208-1; EM 300086-1: EN 3000 13-1: EN 300224-1;
EX SOH3EE-1: EM J30X290-1: EM 302300-1; EM 302500-2:

ETSE EM 3000 113-2: ETS]EN 300 197; ETSEEN 300 198;

ETS1 EW 300 28912 ETS1 EN 300 2 [4-2:

ETS1 EW 300 220-1: ETS1 EN 300 230-2: ETSI EN 300 2Mk-3;

ETS1 EM 300 234-2: ETEI EN 300 2% 1: ETSE EN 300 M2
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CE « Rodio [continued ) ETSIEM 300 338 1; ETS1EW 300 328-2;

ETSEEN 300 334 ETS] EM 300 2361 ETS1 EM 300 3342;
ETSIEM 3001 3d 127 ETS1 EN 300 37517 BT EM 5040 3735-2;
ETSIEN 300 373-53; ETS1 EN 300 Bk ETS1 EMN 300 32
TUR1EM 300 42315 ETS1EM 300 4222 ETSEN 3000431;

TIPS EMN 300 ddiie1: TS0 EM 300 S22 TS0 EN 300 454-1;
Ul EM OO0 A5G0 15T BN S00 7 IE=2; BTSN 300 021:
TIS1EM 300 16h=0; ETS1 EM 300 Ia-2; TS0 EN 300 1TH-2;
IR EM A0 203=1; TS EN 300 21325 BETSE EM 301 2] 5-3;
CISTEN 300 283<4; ETSIEM 300 213-5; ETS1 EXN 301 357-1;
CTSEEM 300 35722 ETS1 EN 301 Mk ETSEEN 301 454%

TS EM 300 4800 firxefufimg section W65 ETS] EW 300 dit-02;
SR EM 300 489=05; ETSEEN 301 48%-04; ETS1 EN 301 489-05;
TR EM 300 ARS-h: ETSEEMN 501 489-07; ETS1 ERN 301 285-08:
TS EMW 30H 48000 ETSEEM 301 489-10; ETS1EMN Myl 489-11:
TR EM 300 48%12: ETSEEN 301 489-13; ETS51 EN 301 489-14;
S1TE1EM 300 d&G=15; ETSEEN 301 489-16; ETS1 ER 301 455-17:
STR1EM 300 48591 8; ETSIEMN 301 489-19; ETS] EN 301 459-20
ET51 EW 300 4&0-22: ETSEEN 301 489-23; ETS1 ER 301 485-24:
ETSI EM 301 4860-25: ETSIEMN 301 a89-26: ETS] EM 340 489-.27:
ETSIEN 300 48%-28: ETSIEN 301 489-31: ET=I EMN 3] 489-32;
[FC flhd A

- IEkA — Hadia A TS AR DA TS CT-CTS; (DA TS GMPCS; IDA TS LME;
DA TS BPGE TT0A TS SR, TS TS UWE; 10A T5 WHA;
[CaA TS CMT 10A TA CHS

Vietnam — Radio QCVN 54201 /BTTTT; TCN 68-242:2006; QCYN 112010BTTTT;
FCN 68-243:2006; QUVN 1T2000BTTTT: TON 68-246;2006

Koz — Facdi Adimgx Be RN 30 =dB9=01: Anmexs B=20KN 30138907
Aniex BN 300801 T Annes B2 KN 0] -459-24):
KU Public Nonification 200 1-31: RREA Amnounce 200 1-10:
REA Pablic Notficaion 2010-16

Taiwnn — Radio LINIO0Z; PLAMNOT; PLMMNG) PLIVNOE

| Awsralia - Mew Zealard - AS ITTLE ARNIS A28 ARNAS 4208 ASMES A28 |; ASBLAS 4503;
Radio ASNAE B3R0.2; ASNES A28 ASMNES $2935 ARNES 4382,
ASMES ATH0. ] ASMNES ATH9.2: ASMES 4T ASNER ATT]

Hung Kong — Radio HECT A D2 HETA 1007 HEKTA 1008, HE'TA 101 HETA 11 5;
HETA W6 HRTA 103k HETA 022 HRTA 1026 HEKTA [H2T;
HECTA P29 HIKTA 1000 HETA 1035 HKTA 1032 HKTA 1033;
HECTA TG4 HETA 1035: HECTA 1056; HETA 1037 HETA 1G9
HETA 1E1; HETA 1042: HETA 123 HRTA 1044; HETA 1di;
HETA M7 HETA 1048; HETA M9, HE'TA 105 HETA 10582
HETA1053; HETA MIS4: HECTA 1055

| FCC Telephone Terminal AMSNTIA-PHE-AD05 ANSITIA-S68-A- 103 ANSETIA-ME-A-2104;

| Equipment AMNSHTIAS68- 43005 ANSITIA9E-A=4;07; ANSLTIA-968-4-5,07T;
Scope ] T1A-968-8; FOU Rule Pari 68; 47 CFR Part EE.J 16; 4% CFR Part 68,317,
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| FCC Telephone Terminal
| Equiprment
Seope U1 (eontinued)

AMSITIAELA G- TIA-RO=H; T TROG (2002 ); TCH-2 1B (1998,
TlAATILE 1005 TIA-HI0=E; TIA520

Cnnada — Telecom

I“l'Zurl.lr.l-_‘ ~ Tebecom

C8-03 Part V' [ssoe X000 Amendment |

C5-03 Pant VI lssue 9:20000 Amendment 4;

C5-03 Pan [ lszue 20060 Ameondment 3; CS-03 Part [ lsses 92004
C8-03 Pam L Issee 920045 C85-03 Pari Y [ssuc 420

C5-03 Part W1 Tzsge 92004, C5-03 Pant VI Tssue 922006 Amendment 3;
C5-03 Pam VI 1ssue 92007 Amendment 3;

C8-03 Frme 04 = AZI0G) + A3

[HR 2: 01-1957: TBR 004 Ed.1.95 + AL (97); TBR 1; THR 3;

THBRE 12:AL 01-1990; THBR (03 ed, 1 THE 024 ed.1: TER 25; THR 38 ed.1:
ETST ES 203 021-05 : ETS[ ES 203 021.2 : ETS1 ES 02]-3;

TBE 021: ETSIEG 200 121: ETSIEN 300 437 ETS1TS 1 2701
[TU-T Recommeendation $920:

ITU-T Recommendation Q0920 — Amendment 1.

ITU-T Becommaendation L2021

ITU-T Recommendation Q0921 — Amendment 12

ITL-T Recommendation 008351

ITU-T Recommendazion (L3 1 — Ameimbmoent |:

Ercatum | (032003) ITU-T Recommendation (U931 (05 T8

ISERM Llser Metwork Interface Laver 3 Specification for Basic Call Conbrel;
ITL-T Recommendation 13000

Ansiralin —lebecom

Australia— Telecom

ASSCA SDE, 122000; AR A SIHE 22000 ASCA S00L3:201E
ASCA SO0 ASACIF 50062008 ASACTE 5041130049
ASSACTF 504122008 ASACEF S041.3:3000; ASACIE S042,1:2008;
ASSACTE 5043 22008 ASACIF S043 3308 ASACTE S02:05:
ASTACTE SO03 06 ASACTE SO04:00;

ASACTF SU06:01; ASACTE SO0601; ASACTF S031:00;

ARACIF 503801 ASACIE S040:0 1 ASACTE S04 1:05;

ASIACTF Std3 200 AR ACIF 5042010

Mew Fealand — Telecom

FTC200:2006; FTCHH Issue No.Zi97 + A0 PFTCIH: PTCITR00T;
TNA LIS THA 11T

Singapose — Tebecom

DA TS ADSL: DA TS DLOM: IDA TS [SDN BA:
DA TS ISDM PRA; TEBA TS ISEN 3; 1064 TS-PSTH: IDA TS ACLIP

Hung Kong — Tebecom

HECTA 301 HRTA 2002 HKTA 2003 HE'TA 2004; HETA 31 5;
HETA 07 HRTA 2008; HETA 39 HRTA 2023 HEKTA 323,
HETA Hi2d: HETA 203; HETA 227 HKTA 2028 HKTA H209;
HECTA HG0: HETA 2031; HET A M2 HETA 2003

| Viginam — Telecom

QCYN NZ0IVBTTTT; TCN 63-143:2003; QCYN 1%:20010/BTTTT;
TCN 6H-TRE:2000; TCH 68-188:2000; (KOVN TR2000BTTTT:

TCM 68-192:2003; TCM G8-1493:2003; TCVM T3I07:2003 CISPR 24: 1997
TOCM 68-156: 20 L QUNN BL201BTTTT: TN 68-Z21:2004;

QUWN IE200VATTTT,; TON SR-220 2008 QOCVN S5200HBTTIT;
TON 68-223 M, OCYN LFI0BTTTT. AN 68-245 K4

(AXLA Certilicate P 274200 ) Revised 037162012

Prage 5 ol K




SIEMIC, INC. >

L7 Title!

Model : HiveAP 350

To FCC 15.247:2011,RSS-210 Issue 8:2010

C2PC RF Test Report Wireless Access Points

Serial#
Issue Date
Page

SL12011603-AER-002_FCC
April 3, 2012
31 0f 52

www.siemic.com

| Koren - Telecom

Presidentio] Decree 21098 RRA Public Matificssen 200L36;

REA Public MosiBcation 200938, BEA Ammouance 200 1-2;

Anngx HREEA Annewnce 200 1-2); Annex 3(REA Amnounce 2001 1-2);
Anmex HEHEA Announce 20 1-20; Annex G(ERA Announce 20012

Chima — Teleoomm

YT 5 14-1098: YD 12T 1-2005; GHOT 17k 1- 15900
GHT 170 2- 10 GBIT 1T 1-1997 GRT 17054.2-1997;
YEUT 108 -20000 Y DT 100195, GRST 17 789- 1549

Tatwan — Tekecom

PETHNON AR ATFSLARN ARR: DTR0E2: 156000 93

Japun - Telecom

JATE Blwe Book, Gireen Book:

Mimisterinl Ordinance of the Ministry of Posts and Telecommunications No,
30 of Aprl 1. 1985 {lasi pmeended on Morch 22 2004

Urdinomee Concerming Technicol Conditions Compliance Approval ete. off
Terminal Eguipment

| South Africs — Telecom

OFT-TE-D01; TE-H2: TE-DR3; TE-D: TE-MS; TE-006; TE-00T,
TE-ODH: TE-DiEE TEARD: TEAR 2 (efephone imerface),;

TE-013 {telephone interface): TE-014: TE-013: TESNE; SWS-001;
SWE-D2: SW R SWS-004; SWS-005; SWE-DIM: SWS-WT:
SWE-D0R: SW S-00E: SW -0

|srael — Telecom

sl Mol Spe. 23546

Sexioo — Telecpm

WOM- 15 E-50T1- 1599, NOM-132-507T1- 149949

Argenting — Telooons

CNC-5T2-04-0

I'ebeeom

| Brazil

Resolistion 34922 KE5

Intermnntionnl Tebecom Linken

ITLET-G, 0300 ITU-T-0 82395 TTU-T (.824;
ITUT GOB2A: TTU-T-G0 2 TTU-T- 082 1
[TU-T-G.4892, 3 ITU-T-G.582 5 TTU-T-Cu %43,

| Prosduce Safery

[EC AEE0-1: BN a0950-1: UL S08E0-1: [EC sDail-1-1;

CANUSA 322 MO GUES0- 1-03: 55-EN 950 12 AS™NE 68501,
fvislicge sarge festinr g do 681 exclvaing A A o 1

CMS 143356, UNS 14408; GEdoeal;

Pregiclent Motee 20ikid: REA Public Motificatson 200 1-14:

REA Avnouisee 200 13 Apnes [ EREA Ansounce 200 1-3)

QUM 22 20PWVETTTT: TCN 68 1HEXI03; SABS [EC 60,
IECYEMN 61358 IEC/EN 61538-2-7: EM 62113; [EC 60213: EN {931
EM 60398 IEC 215 (1987 1+ AL (1992 + A2 { 19%)

Japun = Bodig

ARIBSTDTEL ARIBSTITA6G; RUR ST RUCR ST=He;
AR ST Fascacke 12 ARIE ST 7%, AR STD-T8%: ROR STIR33
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RAR & HAC

[EEE 15282003 + Adl; IEEE 1528A;2005;

FCCOET Bulletin 63 Supplement O FUC OFT Bulletin 63; ANSI C%5;
ANS] Cod. 14 FOC A7 CFR 26019 HA40=-21%=2T73E; EN S0360;

EN 503615 IECGZ5-1; IEC 62209-2; EN HI3T1; EN S0383; EN 55T,
EM 503464 KCC Public Motificafion 2008927,

RREA Public Matification 2000-45; KOC Pablic Matilication 200 F- 1k CHS
L4%aE-0; CNS 14955 NAS 277215 MES 66,2, Resolulion 533

Japan — Motification Mo, #8 of

| MIC 2004
| Tabde Mo 13 1 Radio
Table No 21 Cordless Telephone
| Table Nos 221 thru 22-17 | Low Power Radio Ejuiipunent
Table No 36 Liw Power Seearity System
Fabde No 41 Lo Poswer Drata Communication in the 24 G-y Band
Table No 44 Low Power Dian Commamication m the 2.4 GiHx Band

Tahle Mo 4%

Low Powwer Drsta Communecation m the 3.2, 5.3, 5.6 GHe Bands

Twhle Mo 46

Lo Poswer [t Commumecafion i the 25 and 27 Gl Bands

Table Mo 47 Rease Station for 5 GHz Band Wircless Access Rystem

Fuhde Mu 47 Phase Station Tor 5 GHz Band Wircless Aocess Sy stem B spurious byped

Tabde No 47 Lund Maohile Reloy for 5 GHz Band Wirchess Aceess System (limited for use
in special pomnes)

| Tahle No 47 Land If'.-‘l-:rhi:ll..'.ﬁﬂ.a}' for § GHz Band Wireless Access !'-';::-.ﬂl.'ll‘l (limized for use

in apecial gones, e sputious tvpeb

Tuble No 47 Land Mahile Relay for 5 G Band Wireless Access hystem

Tahle No 47 Land Maobile Relay for 5 GHz Band Wireless Access Svstem (low sparicus

1y pe)

Table Mo 47

Land Mobile Relay for 5 GHz Band Wierelest Access System (ow power
Iy ezl

Tatde Mo 50 Digitnl Cordless Telephone
Table No 50 PHS Base Station

Table Mo 50 PHE Lond Mobile Staion
lable Mo 50 PHS Relay Station

Toble Mo 50

PH% Test Station

Fabde Mo dd Slisbile Suation for Dedicared Short Range Communication Sysiems
Fubde No ad Mase Station for Dedicuied Short Range Communication Sy stems
Tahle Mo 6 Test Station for Dedicated Shon Bange Communicaiion Sy=ems
Tabde Ko 0 LW B U e Wide Bad ) Balio Svstem

Fal

Y
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Mo This acereditatiom covers westing perloomced af the lboratory listed above and the QATS bocated al
366 South Graimmer Blvd., Fremear CA 94338, AL this site “Radited Emissions”™ ane pested ot a
msasirenment distznce of 10m,

"Limitations for listed standards ane indicated by falies ond Soope excludes protocol ssetions of applicable
slandards,
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The American Association for Laboratory Accreditation

[FWWorld Class AeeTeditation

Accredited Product Certification Body

SIEMIC LABORATORIES

San Jose, CA
Toe technicl compeloncs 25 a

Product Certification Body

Thits product certilication hody is seeredited in accordance with the recogmzed International Standard 1SOTEC Guide 65 19946
Crmeranl reguirements for bodiva aperating prodics cortification syatesns. This acoreditation demonstrates technical competence for o defined
seope and the operatson of & quality masagement svatem for a Telecommunications Cenification Body (TCR) mectling
FOC (U5, 1D (Singapore), 1C (Canaday, OFTA (Hong Konp), and Japan (MIC) requimeiments,

Presemted this 23nd day of November 2080,

(b Mg

President & CEQ

For the Accreditation Council

Centificale Mumber 2742 01

Valid to September 30, 2012

Revised December 16 2010

Fear e s o afvaa solemees oo wilkiely dies acerediaoion gl e sl s e crpaninecen & Pradeer Cermfoarian Seope af Sechmdinasion
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The American Association for Loboratory Accreditation

“Warld Class Accredftation”
SCOPE OF ACCREDITATION TO ISOVIEC GLIDE 65:19%96

SIEMIC INC.
2206 Ringwood Ave.
San Jose. CA 93131
Mr. Snell Leong (Authorized Representative)  Phone: 408 526 1188
WWW_SIEniC. Com

PEODUCT CERTIFICATION CONFORMITY ASSESSMENT BODY (CAR)
Walid 10: Seplember 30; 2012 Certiheate Number: 274202
[m recognition of the successful completion of the A21A Certification Body Acereditation Program evalustion,
inchading the US Federal Communications Commission { FCC )L Industry Canada (1C). Singapore {IDA) and
Hong Keng (OFTA} requirements for the indicated types of product certifications, scereditation is granted o
thiz organization ta perform the following product cenification schemes:

Economy Scope

Federal Communication Commission - (FOCC

Linlicensed Radio Fregueney Devices Al AZ A3 A4
Licensed Radio Frequency Devices Bl. B2. B2 B4
Telephone Terminal Equipment C

*Please refer fo FOC TOE Progrom Roles and Responsibifities, refeased July 22, 2000 detailing scopsss, roles and

resporsibilities. ilp: fallfzss foe pov/velc s F TS earciiRe sl o il = FHE8 I itk =P
n  Canada - (1
Radia Scope 1-Licence-Exempt Radio Frequency Pevices;

Scope 2-Licensed Personal Mobile Radio Services:

Scope 3-Licensed General Mobile & Fixed Radic Services;
Scope 4-Licensed Maritime & Aviation Radio Services;
Scope 5-Licensed Fixed Microwave Radio Services,

P esne refer fo fndpsiry Conoda (10) welsite af, {iip Soww ic. go oo ele site smt-gal mlens sfI9TE fuml

LIXA — Singapore

Lime Terminal Equipment Al Technical Specifications for Line Terminal
Equipment - Table 1 of DA MRA Recognition
Scheme: 2009, Anmex 2

Radio-Communication Equipment All Technical Specifications for Radio-Communication

Equipment — Table 2 of 1DA MRA Recognition
Scheme: 2009, Annex, 2

*Pieage refer o info-Commicanion Developnent Authoriy (i34} Singapore website gt

(N LU L P o rg iy Lol 2O aa0s | 45 1 TR R A Ree S
feme pdl
(A2LA Cert. No. 2742.02) Revised 12/1672010 s Page | of 2

5300 Buckeystown Pike, Suite 350 Frederscle, Maryland 21 704-8373 Phone: 301 &44 32 Fax: 301 662 2974 | wwwAILA arg
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OFTA — Ilong Kong

Radio Equipmen HETA 00T, 1002, 1003, 1004, 1005, 1006, 1007, 1008,
FOOS 1000, 1015, 1016, 1009, 1024, 1022, 1026, 1027.
1029, 1030, 1031, 1032, 1033, 1034, 1035, 1036, 1037,
[038, 1039, 1041, 1042, 1043, 1044, 1045, 1046, 1047,
1048, 1049, 1050, 1051,-1052, 1053, 1054, 1055

*Please refer to the Office of the Telecomanunications Awtforine's websiie ol
Rritp v el pov hkeen starmearele R T Specihfte- [0y o

Fixed Metwork Equipment HETA 2000, 2005, 20011, 20012, 2013, 2014, 2015, 20146,
2007, 2008, 20109, 2020, 202, 2022, 2023, 2024, 2025,
2026, 2027, 2028, 2020, 2030, 2031,:2032, 2033, 2034,
2035, 2036, 2037, 2040, 2041, 2102, 2103,
2104, 2108, 2201, 2202, 2203, 2204

*Please refer fo the Office of the Telecomaumications Awthoriiy s website ol
Fiittp:wvw afta pov. ks enstamdardle TR TA Specihbto-2ocx il

MIC — Japan
Terminal Equipment Scope Al - Terminal Eguipment for the Purpose of Calls
Radio Equipment Scope Bl - Unlicensed Station (all classes ol equipment)

CAZLA Cert, Mo, 2742.02) Revised 12162010 /_,?i_ . - Paged of2
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SIEMIC ACCREDITATION DETAILS:

FEDERAL COMMUNICATIONS COMMISSION

Laboratory Division
7435 Oakland Mills Road
Colum bia, MID 210446
June 08, 2011
Repisiration Number; T83147

SIEMIC Laboratoriea
2206 Rmgwoed Avenue,
Sen Jose, CA 95151
Atfterice: Leslie Bai, Director of Certification
He: Meszurement facility locited a1 San Jose

Ancchoic chamber (3 meters)
Diate of Renewal: June 08, 2011

Dear 3ir or Mudam:

Your request for renewal of the registration of the subject measurement facility has been received. The mnformation
submitted has heen placed i vour file and the regisiration has been renewed The name of vour arganization will
rematn-on the hst of facilities whose messurement data will be accepled in conjunction with applications for
Certification under Parts 15 or 18 of the Commission's Bules. Please note that the ble must be updated for any
changes made to the facility and the registration must be renewed at legst every three years

Measurement facilities that have indicates that they ase availablz to the public to perform measurement services on

u fee basis may be found on the FOC website www foe gov - under E-Filing, GET Equipment Autharization
Electronic Filing, Test Fizms.

Sineerely,

Phylhs Parrish
Inclustry Analvst
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UNITED STATES DEPARTMENT OF COMMERCE
Mational Institute of Standards and Technology
Gaithersburg, Maryland 20893-

March 4, 2009

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Ba:

NIST is pleased 1o inform you that your laboratory has been recognized by Industry Canada (1),
under the Asia Pacific Economic Cooperation for Telecommunications Equipment Mutual
Recognition Arrangement {APEC Tel MRA). Your laboratory is now designated to actasa
Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures, of the APEC Tel
MREA. The pertinent information about your laboratory's designation is as follows:

CAB Mame: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131 USA
Identification No.:  USOLAD

Recognized Scope:  C5<03 Part 1, [T, ¥V, V1, VIT and VIII

You may submit test data to 1C to verify that the equipment to be imported into Canada satisfies
the applicable requirements. The designation of your organization will remain in force as long as
its accreditation for the designated scope remains valid and comply with the designation
requirements.

Recognized CABs are listed on the NIST website at http://ts.nist.zov/mra. Please contact
Ms. Ramona Saar at (301) 975-3521 or ramoena. saari@nist.gov i you have any questions.

Sincerely,

ain) = Alot—

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

ce: CAB Program Manager

NIST
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SIEMIC ACCREDITATION DETAILS:

el oy G
Maw 27, 2010 OUE FILE: 46405-4842
Sulymizsion Mo TANRSG

Sicmic Inc.

2208 Ringwood Ave
San losa, A 95131
UsA

Afteretion: Snell Leong
I2ear SirfMadame:

The Drean has teceived yoaw application tor the vencwul of 4 3 alternative test site. Be advized thar the
information received was satisfactory Lo Industry Canada, The follewdang mumberis] 1s now associated to the
ziredz 1 for which reziziration ¢ renewrgl was songlt { 484241 Please reterence thie appropriate 2ire munber
in Che body of 1 reponts contaming mesaremenls performned onthe sie, Inaddicon, pleass keep for your
records the following information:

- Fonr primany code iz 4842
= The company number associated to the site(a) located at.the above address 15; 48424

Fumhemuore, 0o obtain of renew a unique site munber, the applicant zhall demonsteace that the site has been
accredited to AT EL O3 422003 or later. A scope of accreditation indicating the accreditation by 4 racoznized
accreditatian bedy ta ARSI CA3.4-2003 of later shall be acceped. Pleaie indicate in a lerter the pravions
assened site mumber if applicable and the tvpe of site (2xample: 3 metre OATS or 3 metre chamber). Ifthe
Tt Facibity 18 mol socreodite dio A% 510 C63A-2003 or laler, Lhe tesl Taciliy shead] subamil, lesl data demonstratms
full complisnce wath the ANSI standard. The Bureau will evaluate the fling o determine if recogmition shall
bat gmvmmiledl.

The frequency for re-validaticn of the test dre and the information that is required o be filed or retained e
the texring practy shall comply with the requiremenr s excablished by the accrediting creanizaticn ITowevar, in
all cases, test site re-validation shall ocour on an interval not to excesd two vears, Thers is no fee ar fomm
msmoc kel walh wm AR Aling. OATS sudrnissions are encoraged Lo be sulmmiled cledromcally 1o the
Bureau using the following URL;

hiige Salmalegigac ge. calepl chnlemmelfinceb-bhalns Dench 0000526 himl.

I vom have any queations. yoil may concact the Birean by e-mail an cend ficaion. birean@ic ecca Flease
reterence our file and subimizsion munber abave tor all eorrespondence.

WolmE sinverely,

Dolund il

Lanwindar b

For Wirsless Liboraory bampe
ClerLElikive ol Ko ing Diu e
ol Cadayg See, Tonddozg

P00 Eox 11450, Skation "E*

Crreen, Cnbociz BEE SR

Ezl. dalwniderpil S g

Tl Mo 813 99EC265

Foe Mo 01 504757
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SIEMIC ACCREDITATION DETAILS:

FEDERAL COMMUNICATIONS COMMISSION
Laboratory Division

7435 Oakland Mills Road
Columbin, MD 21046
August 28, 2008

Siemic Laharatories

22 Ringwood Ave.,

Ban Jose, TA 95131

Altention: Lesiie Ba

. _..Re Accreditation of Siemuc Labormiories

Designation Mumber: US1 109
Test Firm Registration #: 540430

Dear Sir or Madm:

We huve been notified by American Aszociation for Laboratory Accreditation that Siemic Laboratories has been
accredited as a Conformity Assessment Body [CAR),

Al this time Siemic Laboratories is bereby designated to perform compliance testing on equipment subject o
Declaration OF Conformity (DOC) and Cerulication under Pans 15 and 18 of the Commission's Rules,

This designation will expire upon expiration of the acereditation or notification of withdrawal el designation.

Sincerely,

Cecnn Ercackddl
':..A‘,'_Ef;_rﬁig__ {i:'.: L4 .:-!..-f.‘_i"’ !

George Tannahill

Elecironics Engineer
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£ 2 % | UNITED STATES DEPARTMENT OF COMMERCE
5 P‘T‘j # Mational Institute of Standards and Technology
L -~ Gathersburg, Maryland 20889-

November 20, 2008

Mr, Leslie Bat

SIEMIC, Inc,

2206 Ringwood Avenue
San Jose, CA 951351

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has beem recognized by the Australian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MEA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory’s designation is as follows:

CAB MName: Stemic, Inc.

Physical Location: 2206 Ringwood Avenue, San lose, CA 95131

Identification Mo Us0160

Recognized Scope: EMOC: AS/NZS 42511 {until 5/31/2009), AS/MNZS 4251.2 (untl 5/31/2000),
ASMNZS CISPR 11, AS/NZAS CISPR 14,1, AS/NZS CISPE 22, AS/NZS
G1000.6.3, ASMNES 61000.6,4
Radiocommunications: ASMNZS 4281, ASNZS 4268, AS/NSS 42801, AS/NIS
A280.2, ASMNZS 4205, AS/NES 4582, ASMNES 4583, ASMNES 47001, ASNIS
A4T69 2, ASMNSS 4770, AS/NZS 4771
Telecommunications: AS/ACIF S002:05, ASIACIF 5003:06, AS/ACIF 5004:06,
ASMACIF 8006:01, AS/ACIF 3016:01, AS/ACIF 503101, AS/ACIF 5038:01,
AS/ACIF S040:01, AS/ACIF S041:05, AS/ACIF 5043.2:06, AS/NZS 60950,

You may submit test data to ACMA to verify that the equipment 1o be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.
Recognized CABs are listed on the NIST website at http:/fts.nist. gov/mra, Please contact Ms, Ramona

Saar, at (301 973-3521 or ramona.saananisteoy if vou have questions,
Sineerely,
: ‘_?l.-"
David F. Alderman
Group Leader, Standards Coordination and Conformity Group

Standards Services Division

Enclosure

(e Snell Leong, Siemic, Inc.; Ramona Saar, NIST NH
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SIEMIC ACCREDITATION DETAILS:

PR R R Ea
| JR P Radio Research Agency
KOREA COMMUNICATIONS COMMISSION Tel: +82 2 TED 6614
REPUBLIC OF HOREA Facc: +82 2 7106619
1, Woanlhyoro-3pa, Yonpean-gn, Seoul, 140-848, Korea Homepaie © wwwragokr
KCC/RRA 14% Jan, 2011
Faideo Bedearch Agency
Epsen Lo sakang Comemsssian
¥, Wuﬂqm—-ﬂp., 'f:mgnnaﬁu
Serul ¥oren THE15
(Tud) 32-2-710-6610, [Fix]} B2-2-710-6619
Jan 4%, 201

Mr. David F, Alderman

Group Leader, Standards Cosrdination and Conformity Group
Maticnal Institute of Sandards and Technology

100 Buresu Dieive, Stop 2100

Gaithersburg, Maryland 208992100, USAa

Dipar Mr. David F. Alderman:
This is o confirm the recognition by Radio Research Apency of
SIEMIC, Inc. (US0160)

as an aceredited Conformity Assessment Body (CAR) under the ferms of Phase | of the APEC TEL MEA, The
scope for which this laboratory hag been recogmized s given below

Covirage Standarils Etake o

[EMT : KICC Nobice 2008-28, RRL Nokice 30083 and KN22

IEMS ; KIOC Motice 2006-38, RRL Notice B06-5; KN, K0 61000 -7, 45, 44, -
[4-5, -4, 48, 411

Cuorent Scope (Radio : RRL Notioz 200826, REL MNotice 2008-2, RRL Notice 200810, RREL Maotice
749, RRL MNotice 3007-2), REL Notice 2NF-11, BRL Notios 2007-80, RR1|  [an 14,2011
Mntice 2005-65

Tedeoom = President Motice 20654, RRL Motice 2007-30, 2008-7(1.3.45.6)
Updated Scope [SAR : REA Notics 2006-16, REA Notice 2008-18, KCC Notice BI0S-27

This recognition is contingent upon the maintenance of this CAR's sccreditation status and is limited to the
standards listed above.

If you have any inquiries about this recognition, please contact to Certification Division of Radio Research
Agency with above address and telephone nmibers.

A, Kun-Young * :
Drirector Certification Division
Enclosure

oo Ramona Saar — NIST,
JungMin Pazk - RRA
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SIEMIC ACCREDITATION DETAILS:

¥
4 IHL E UNITED STATES DERAURTMENT OF COMMERCE
[ Plurmnal lratiture o Braadards snd Techmology
f™ “:_\_,.l"-"l Catharminerg, Mardasl 2083895

By 3. LMK

SAr, Leslie Bai

SIEMEC Labaratories
206 Flimgwood Avenue
San Jose, CA 93131

e br, Hai!

| am pleased 1o inform you ikat your Taborasory has been recognized by the Chirese Toipei's
Baareau of Stamdands, Metrobogy, and Inspecticn (BSSM 1} under the Azia Pacifec Economic
Coopembion [ APEC)H Mumnl Kecopninon Armmmgement [(MEA), Your labomlary 1= i
designatad bo ot = g Conformily Ascsameant Body (CABj usder Appendic B, Phase 1
Procedures, of the APEC Tel MEA. You may sulmit iest daga to BSMMI 10 verily that the
exjuipoment o be imperted inso Chinese Taspeisalssfies the applisable requirements, The
desipnation of your organizaion will remain in ferce ax long @ s socreditstion for e
desagreed soope feomalng valld snd conply with the desigomion requirensents. The pestines]
desipnatican mEremation 8 as Dollows

- BEMI number SLEIN-E-TI30E CBdus be applicd to the est reports)

- L& ldeniifiention Mo LSO R4GIp

- Spope ol Dlesignaison: CNS 15408

= Awiharized signatary M, Lestic Bal

The mummees ef all recapnized CABs will be posiad on the WIST website at bitpoisnislgosinen

It you have any questions. phease contact Meo D Bon s 301-975-5521, We appreciale yvous
pominned interest in our imermationnl condommity pssrEsment poiavizies.

Sincerely,

[l F. Aldemman
Cirpp Lender, Sinndards © canbination and Uondarrmily Limoap

= Jopimidnr Likilkon

NIST
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f \E UMITED STATES DEPARTMENT OF COMMERCE
< National Institute of Standards and Technology

"%,h_n_/; Gathersburg, Maryland 20889

March 16, 2009

Mr: LeslieBai

SIEMIC, Inc.

220 Ringwood Avenue
San Jose, CA 95131

Diear Mr, Hai:

NIET is pleased to inform you that your laboratory has been recognized by the National
Communications Commission (NCC) for the requested scope expansion under the Asia Pacific
Economic Cooperation for Telecommunications Equipment Mutual Recognition Arrangement
(APEC Tel MRA). Your laboratory is designated 1o wct as & Conformity Assessment Body (CAB)
under Appendix B, Phasc 1 Procedures, of the APEC Tel MRA. The pertinent information about
your laboratory”s designation is as follows:

CAB Name: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131

Identification No.:  USH 60

Current Scope: LPG002, PETNGY, ADSLOL, ID00G2, IS6100 and CNS 14336
Additional Seope:  PLMNO7

You may submit test data 1o NCC 1o verify that the equipment to be imported into China satisfies the
applicable requirements. The designation of your organization will remain in force as long as it
acereditation for the designated scope remains valid and comply with the designation requirements.

Recognized CABs are Jisted on the NIST website at http2/ts.nist. gow/mra. IF you have any questions

plewe contact Rmnuml ‘:ur at (]DI} 975-5521 or mmsa.ar@mngw

Srmmly.

David F. Alderman

Group Leader, Standands Coondination and Conformity Group
Standards Serviees Division

Enclosure

e Ramona Saar

NIST
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BO THONG TIN VA TRUYEN THONG  CONG HOA XA HOI CHU NGHTA VIET NAM
Die lip - Tw do - Hanh phic

S: 6 & /OD-BTTTT Hii Néi, ngay A9thang 01 ndm 2011

QUYET DINH
Vé vige Thira nhin Phing do kiém

BO TRUONG BO THONG TIN VA TRUYEN THONG

Cin cif Nghi dinh w 187/2007/ND-CP ngay 25/1272007 cla Chinh phi quy dinh
chire nang, nhiém vu, quyén han v co ciu td chirc cia B§ Thong tin va Truyén thing;

Ciin cir QU?ét dinh sé 172/2003/QD-BBCVT ngay 29/10/2003 cia Bd truéng Bo
Buru chinh, Vién théng (nay la Bo T]'lmlg tin va Truyén théng) quy dinh vé viéc thira
nhjn ¢dc Phing do Ru:m da dm:rc cic Bén tham gia Thod thujn thira nhin 1&n nhau vé
danh gid hop chudn thiét bi vién thing vdi Vit Nam chi dinh;

Theo dé nghj ciia Vu trivimg Vu Khoa hoc v Cong nghé,

QUYET DINH:

Piéu 1. Thira nhin phong do kiém:

SIEMIC, INC, - US0160

Bria chiz 2206 Ringwood Avenue, San Jose, CA 93131 USA
(di duge Vién tiéu chuan va cﬁng nghé quéc gia Hoa Ki (NIST) chi dinh vi dé nghi thira
nhin) ddp img diy di cic yéu cau vé viée thira nhin Phing do kiém da dugc Bén tham
gia Thod thudn thira nhin Ian nhau vé dénh gid hop chudn thiét bi vién thong vdi Vigt
Nam chi dinh theo Quyét dinh s6 172/2003/QBD-BBCVT vii pham vi thira nhin kém theo
Quyét dinh nay.

Diéu 2. Phong do kiém c6 tén tai Didu 1 ¢d cdc quyven lgi v nghia vy theo quy
dinh tai Quyét dinh 50 17272003/QB-BBCVT.

Biéu 3. FPhing do klcm 6 tén tai Didu 1 vé cic co quan, 10 chirc ¢6 lién quan chiu
tréich nhigm thi hinh Guyet dinh nay.

Diéu 4. Quyét dinh niry co hidu lye dén ngly 301092012,/

KT. BQ TRUONG
~FH TRUONG

Noi niritn:
- Nhu Bigu 3; )
- B rewemg (dE ble);

- Trung tim Théng tin (dé ding website): | ol w e

Nguyén Thanh Hung
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e
({fﬂﬁ Laboaratorio Valentin V. Rivero

EAaATIETI

) Maceno D F & T8 de ochubre- o 20005

LESLIE Bal

DIRECTOR OF CERTIFICATION
SIEMIC LABORATORIES, INC.
AL CESSRG GLOEAL MARKETS
FRESBENTE

Emr mIinesissain o sy segrrio o fecha & o saplembng g6l & & curss, = comedo
e ek muy  InEvesedcs e Sy o wbencsdn oe Amrmar o un o Aouss e
Facomccmesala Kualua pars lo coad agjune: a esle Sadilo enconiarn & ACueso e
Hioma Mges y Skpa prafanpoo de on cuales b= pos see revsais ¥ BN Su Geeo
COMegica, para . g 5 &eba ok atuyerdo  pader frmada para masdanis con =S
B b whiekes: Memicgnas: merm 50 wislo bueno ¥ asl podar ejerser ik scuecdc

ApoyREha ekia eSCHE pAra Menciomane gus huesho niermediand Qesier Band ia
Bmpress lzabet e Mdnco 5 A de W, amprasa quie e colaborsss durscis mucho
bampa con nosalios &0 G nelaionado a |o evaliaciom de s conformidad § aul ouania
con mmplia expenencis en iz gestorla de la cenficact &n da cumphrianhs con Mormas
Oficisies Mexcanas 08 prosdiens &0 R

B dRsmeio de eried e iangoks win conhisl ssludi § esperanda sus cormentanos ol
Acuerds que nos 0ousa

BRI ‘\‘III

codel Laboratorio de
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s al Mational Institute of Standards and Technology
o Gaithersburg. Maryland 20899-

Trares .ni W
December 8, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Drear Mr. Bai:

MNIST s pleased to inform you that your laboratory has been recognized by the Office of the
Telecommunications Authority (OFTA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement {APEC Tel MRA). Your
laboratory is now designated to act as a Conformity Assessment Body (CAB) under Appendix B,
Phase I Procedures, of the APEC Tel MRA. The pertinent information about your laboratory's
designation is as follows:

CAB Mame: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, California 95131 USA

[dentification No.: US040

Recognized Scope:  Radio: HKTA 1002, 1007, 1008, 1010, 101 5, 1016, 1020, 1022, 10246,
1027, 1029, 1030, 1031, 1032, 1033, 1034, 1035, 1036, 1037, 1039, 1041,
1042, 1043, 1044, 1046, 1047, 1048, 1049, 1051
Telecom: HETA 2011, 20012, 2013, 2014, 2017, 2018, 2022, 2024, 2026,
2027, 2028, 2029, 2030, 2031, 2032, 2033

You may submit test data to OFTA to verify that the equipment to be imported into Hong Kong
satisfies the applicable requirements. The designation of vour organization will remain in force
as long as its accreditation for the designated scope remains valid and comply with the
designation requirements,

Recognized CABs are listed on the NIST website at http://ts.nist.govimra. If you have any
questions please contact Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov.

Sincerely,

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

ce: Ramona Saar ng
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5 ﬁ-. F Mational Institute of Standards and Technology
* o Gaithersburg, Maryland 20839-
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November 20, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenuc
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the Australian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name: Siemic, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131

Identification No.: Uso1e0

Recognized Scope: EMC: AS/NZS 4251.1 (until 5/31/2009), AS/NZS 4251.2 (until 5/31/2009),
AS/NZS CISPR 11, AS/NZS CISPR 14.1, AS/NZS CISPR 22, AS/NZS
61000.6.3, AS/NZS 61000.6.4
Radiocommunications: AS/NZS 4281, AS/NZS 4268, AS/NZS 4280.1, AS/NZS
4280.2, AS/NZS 4295, AS/NZS 4582, AS/NZS 4583, AS/NZS 4769.1, AS/NZS
4769.2, AS/NZS 4770, AS/NZS 4771
Telecommunications: AS/ACIF 8002:05, AS/ACIF 8003:06, AS/ACIF S004:06,
AS/ACIF 5006:01, AS/ACIF 8016:01, AS/ACIF S031:01, AS/ACIF 503801,
AS/ACIF S040:01, AS/ACIF S041:05, AS/ACIF S043.2:06, AS/NZS 60950.1

You may submit test data to ACMA to verify that the equipment to be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.
Recogmzed CABs are listed on the NIST website at http://ts.nist.gov/mra. Please contact Ms. Ramona
Saar, at (301) 975-5521 or ramona.saar{@nist.gov if you have questions.

Sincerely,

Jaand T Al

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cC; Snell Leong, Siemic, Inc.; Ramona Saar, NIST ler
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Leslie Bai
SIEMIC, Inc.

2206 Ringwood Avenue MNovember 4, 2008
San Jose, CA 95131

Under Australian government legislation, the Australian Communications and Media Authority
(ACMA) has determuned the National Association of Testing Authorities, Australia (NATA) as
an accreditation body as per Section 409(1) of the Telecommunications Act 1997 (Cth). Pursuant
to Section 409(2) of the Telecommunications Act 1997 (Cth), I am pleased to advise that your
laboratory has been determined as a Recognised Testing Authority (RTA).

This determination has been made on the basis of your accreditation by A2LA acereditation no.
2742.01 and the Mutual Recognition Agreement between NATA and A2LA. Tt 1s effective from
11 July 2008. RTA status applies only to the following standards and is contingent upon their
contmued inclusion in your laboratory's scope of accreditation.

AS/ACIF S002, AS/ACTF S003, AS/ACTF 5004,
AS/ACTF S006, AS/ACTF 5016, AS/ACTF S031,
AS/ACIF S038, AS/ACTF S041 and

AS/ACTF S043.2

Asan RTA, your laboratory has the following obligations:

1. the laboratory shall continue to meet all of the accreditation criteria of A2LA;

2. the authorised representative of the laboratory shall notify NATA of changes to the staff or
operations of the laboratory which would affect the performance of the tests for which the
laboratory has been determined:

3. comphance of equipment shall be reported on test reports bearing the A2LA logo/endorsement.

Current information on the Australian Communications and Media Authority and regulatory
requirements for telecommunications products within Australia can be obtained from the
ACMA's web-site at "http:/www.acma.gov.au". Further information about NATA may be
gamed by visiting "http://www.nata.asn.au".

Please note that AS/ACIF S040 and New Zealand standards do not form part of the RTA scheme.

Your RTA listing will appear on the NATA website shortly.

Kind Regards

Chris Norton,

Senior Scientific Officer

Measurement Science and Technology

National Association of Testing Authorities (NATA)
71-73 Flenungton Road

North Melbowne Vie 3051

Australia

Ph: +61 39329 1633 Fx: +61 3 93265148

E-Mail: Christopher Norton@nata asn.au

Internet: www nata asn au
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CERTIFICATE

Company: SIEMIC Laboratories
<Membeor No. 3081 >

Facility: SIEMIC Laboratories
(Radiation 3 meter site)
Location of Facility:
2206 Ringwood Ave , San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Veluntary Control Measures

Registration No.: R-3083
Date of Registration: October 01, 2010
This Certificate is valid until September 30, 2012

VCCT Couneil |

—
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CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 >

Facility: SIEMIC Laboratories
(Main Ports Conducted Interference Measurement)

Location of Facility:
2206 Ringwood Ave San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: C-3421
Date of Registration: October 01, 2010
This Certificate is valid until September 30, 2012
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VYOOI Council
CERTIFICATE
Company: SIEMIC Laboratories
<Member No. 3081 >
Facility: SIEMIC Laboratories
(Telecominication Ports Conducted Disturbanee Measurement)

Location of Facility:
2206 Ringwood Ave San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: T-1697
Date of Registration: Oectober 01 , 2010
This Certificate is valid until September 30, 2012

VOCT Council




